New-tecH

Sewing Systems

BELT-LOOP MAKING MACHINE WITH IRONING
SYSTEM (BLIND STITCH)

GIiZLi DIKIS KOPRU HAZIRLAMA MAKINASI UTU
SISTEMLI

MODEL NEW-TECH 1200/1

4 PART MANUAL ¢
PARCA KATALOGU

YAZICI DIKIS MAKINA SANAYI VE TICARET LTD. STI. C€




GRUP 1

GROUP 1

SASE
TABLE FRAME

New-tecH

Sewing Systems




SIRA PARCA NO ADET
NO ARTICLE NO PARCA iSMi NAME PIECE
NR ARTIKEL NO ST

1 12,0001,001 |AYAK FOOT
2 67,1111,0,001 (CEKMECE DRAWER
3 12,0003,001 |TABLA TABLE
4 12,0004,001 |SABITLEME TEZGAHI FIX WORKBENCH
5 12,0005,001 |SOMUN (M4) NUT (M4)
6 12,0006,001 |BOBIN ALTLIGI BOBBIN SUPPORT
7 12,0007,001 |PiM PIN
8 12,0008,001 |BOBIN DIiREGI BOBBIN COLUMN
9 12,0009,001 [SALTER SWITCH
10 12,0010,001 |[ADAPTOR (GIRi$ 220-CIKIS 24V) |ADAPTOR (INPUT 220-OUTPUT 24 V)
11 12,0011,001 |DiKiS MOTORU SEWING MOTOR
12 12,0012,001 |KESiM MOTORU CUTTING MOTOR
13 12,0015,001 |KESIiCi CUTTER
14 12,0016,001 |ALT BICAK LOWER KNIFE
15 12,0017,001 |UST BICAK UPPER KNIFE
16 12,0020,001 |KUCUK PEDAL SMALL TREADLE
17 12,0021,001 |(PEDAL SABITLEME TREADLE FIX
20 12,0022,001 [AGAC ViIDASI WOOD SCREW
21 12,0232,001  [9,5X875 KAYIS 9,5X875 BELT
GRUP 1 SASE
GROUP 1 TABLE FRAME N e w e t 60”

Sewing Systems




New-tecH

Sewing Systems

BICAK SISTEMI
KNIFE SYSTEM

GRUP 2
GROUP 2




SIRA PARCA NO ADET
NO ARTICLE NO PARCA iSMi NAME PIECE
NR  ARTIKEL NO ST

1 12,0013,002 [ANA BAGLANTI KUTUGU MAIN CONNECTION BEARING BRACKET
2 67,1711,0,007 [BURC (10/14) BUSHING
3 12,0015,002 |BICAK MILIi KNIFE AXLE
4 12,0016,002 [SAG EGRIi BICAK RIGHT SLANTED KNIFE
5 12,0017,002 [SAG EGRi BICAK KUTUGU RIGHT SLANTED KNIFE BEARING BRACKET
6 12,0018,002 [BICAK HAREKET KOLU KNIFE MOTION CRANK
7 12,0019,002 [APARA AYAR VIDASI APPARATUS ADJUSTMENT SCREW
8 12,0020,002 ([APARA AYAR KUTUGU APPARATUS ADJUSTMENT BEARING BRACKET
9 12,0021,002 [APARA AYAR SOMUNU APPARATUS ADJUSTMENT NUT
10 12,0022,002 [SAG SABIT BICAK SIKMA PARC. [RIGHT FIXED KNIFE TIGHTEN PART
11 12,0023,002 [SAG SABIT BICAK RIGHT FIXED KNIFE
12 12,0024,002 [SABIT BICAK KUTUGU FIXED KNIFE BEARING BRACKET
13 12,0025,002 ([APARA L APPARATUS L
14 12,0026,002 [APARAT BAGLANTI LAMASI APPARATUS CONNECTION
15 12,0027,002 (LAMA GUIDE
16 12,0028,002 [LAMA GUIDE
17 12,0029,002 (LAMA GUIDE
18 12,0030,002 [APARAT (10 MM) APPARATUS (10 MM)
19 12,0031,002 (KUMAS DUZELTME SACI FABRIC TRIMMING SHEET
20 12,0032,002 [SAG SiPER RIGHT SHIELD
21 12,0033,002 [SOL SiPER LEFT SHIELD
22 12,0034,002 (BICAK HAREKET KOLU KNIFE MOTION CRANK
23 03,8002,3,015 (M3X13 VIDA M3X13 SCREW
24 03,8302,4,006 [M4X6 VIDA M4X6 SCREW
25 12,0037,002 [M4X6 HAVSA VIDA M4X6 COUNTER BORE SCREW
26 03,8002,5,010 [M5X8 VIDA M5X8 SCREW
27 03,8002,5,020 [M5X20 VIDA M5X20 SCREW
28 03,8002,6,006 [M6X6 VIDA M6X6 SCREW
29 03,8412,3,004 [M3X5 ViDA M3X5 SCREW
30 12,0042,002 |OZEL DiS SPECIAL COG
31 03,8002,4,012 [M4X12 ViDA M4X12 SCREW
32 03,8412,5,006 [M5X6 VIDA M5X6 SCREW
33 12,0045,002 [SOMUN NUT
34 12,0046,002 [SOL EGRi BICAK KUTUGU LEFT SLANTED KNIFE BEARING BRACKET
35 12,0047,002 (SOL EGRi BICAK LEFT SLANTED KNIFE
36 12,0048,002 [SOL SABIT BICAK SIKMA PARC. |[LEFT FIXED KNIFE TIGHTEN PART
37 12,0049,002 [SOL SABIT BICAK LEFT FIXED KNIFE
38 67,0016,0,004 [MANDAGOZU BALL JOINT
39 12,0050,002 [TARLATAN DAYAMASI TARLATAN SUPPORT
40 12,0051,002 [APARA 8§ MM APPARATUS (8 MM)
GRUP 2 BICAK SISTEMi N H
GROUP 2 KNIFE SYSTEM 3W -tBC

Sewing Systems




44

GRUP 3 UTU SISTEMI
ew-rec
GROUP 3 IRON SYSTEM

Sewing Systems




SIRA  PARCA NO ADET
NO  ARTICLE NO PARCA iSMi NAME PIECE
NR  ARTIKEL NO ST

1 12,0050,003 UTU ANA KUTUGU 1
2 12,0051,003 BILEZIiK SET COLLAR 2
3 12,0085,003 RULMAN BALL BEARING 3
4 12,0055,003 MERDANE HAREKET KOLU M4X5 SCREW 1
5 12,0054,003 MERDANE ALT MILI M4 WASHER 1
6 12,0073,003 SOMUN NUT 2
7 12,0067,003 YAY PiMi SPRING PIN 1
8 12,0052,003 M6 YAY PiMi M6 SPRING PIN 2
9 12,0071,003 BURC BUSHING 1
10 |12,0070,003 UST MERDANE LASTIGi UPPER ROLLER RUBBER 2
11 |12,0069,003 UST MERDANE GOVDESI UPPER ROLLER BODY 2
12 [12,0068,003 UST DISLi UPPER GEAR 2
13 |12,0053,003 PIM PIN 2
14 |12,0064,003 VIiDA SCREW 2
15 |12,0062,003 VIDA SCREW 3
16  |12,0063,003 SOMUN NUT 3
17 [12,0072,003 UTU SABITLEME LAMASI IRON FIX GUIDE 3
18  |12,0066,003 |YAY VIDASI SPRING SCREW 2
19 [12,0065,003 PiMLi ViDA SCREW WITH PIN 1
20 [12,0060,003 UTU KALDIRMA KOLU IRON LIFT CRANK 1
21 [12,0059,003 |VIDA (M6 OZEL) SCREW (M6 SPECIAL) 1
22 [12,0058,003 UST UTULEME SiPERi UPPER IRONING SHIELD 1
23 [12,0057,003 UTULEME KANALI UST UTULEME SiPERi [IRONING CANAL UPPER IRONING SHIELD| 1
24 [12,0061,003 UTU HAREKET MIiLi IRON MOTION AXLE 1
25  [12,0084,003 VIDA SCREW 1
26 [67,0016,0,,004 |MANDAGOZU BALL JOINT 1
27  [12,0056,003 BIiLEZiK SET COLLAR 2
28  |12,0079,003 BIiLEZiK SET COLLAR 1
29  [12,0078,003 ViDA SCREW 2
30 |12,0077,003 YAY GERDIiRME PiMi SPRING 2
31 (12,0074,003 MERDANE SAB. LAMASI SAG ROLLER FIXING GUIDE RIGHT 1
32 (12,0086,003 KOL TUTUCU CRANK HOLDER 1
33 [12,0076,003 UST MERDANE SAB. PiMi UPPER ROLLER FIXING PIN 1
34 |12,0075,003 UST MERDANE MiLi UPPER ROLLER AXLE 1
35  |12,0081,003 UST UTU SISTEMI UPPER IRON SYSTEM 1
37  (12,0087,003 MERDANE SAB. LAMASI SOL ROLLER FIXING GUIDE LEFT 1
38 |12,0082,003 ALT UTU SISTEMI LOWER IRON SYSTEM 1
39 (12,0088,003 DIRSEK BRACKET
40  |12,0089,003 REKOR FITTING
41  |12,0090,003 REKOR FITTING
42 |12,0091,003 ISITICI HEATER 1
43 12,0092,003 BUHAR HORTUMU STEAM HOSE 1
44  |12,0083,003 BUHAR SiPERi STEAM SHIELD 1
45  |12,0098,003 SIKMA REKORU TIGHTEN FITTING
46  |12,0099,003 BURC BUSHING
47  |12,0100,003 UTU KORUMA SACI IRON PROTECTION SHEET
GRUP 3 UTU SISTEMi
New-tecH
GROUP 3 IRON SYSTEM

Sewing Systems




GRUP 4 BICAK HAREKET SiSTEMi Ne w t e H
r 2 c
GROUP 4 KNIFE MOTION SYSTEM

Sewing Systems




SIRA PARCA NO ADET

NO  ARTICLE NO PARCA iSMi NAME PIECE
NR  ARTIKEL NO ST
1 12,0084,004 |KUTUK (SAG) BEARING BRACKET (RIGHT) 1
2 67,1711,0,007 |BURC (10/14) BUSHING (10/14) 2
3 12,0086,004 |MIiL AXLE 1
4 12,0087,004 |MERDANE HAREKET KOLYROLLER MOTION CRANK 1
5 12,0088,004 |KUTUK (SOL) BEARING BRACKET (LEFT) 1
6 12,0089,004 |BICAK HAREKET KOLU (KNIFE MOTION GUIDE 1
7 12,0090,004 |EKSANTRIK LAMA ECCENTRIC GUIDE 1
8 67,0016,0,004 |MANDAGOZU BALL JOINT 2
9 12,0092,004 |SOMUN (M5) NUT (M5) 2
10 12,0034,002 |PiM (M5) PIN (M5) 1

GRUP 4 BICAK HAREKET SIiSTEMi
GROUP 4 KNIFE MOTION SYSTEM ew - ec




14

- - —

New-tecH

Sewing Systems

PEDAL
TREADLE

GRUP 5
GROUP 5




SIRA PARCA NO ADET
NO ARTICLE NO PARCA iSMi NAME PIECE
NR ARTIKEL NO ST

1 12,0093,005 |PEDAL CUBUGU TREADLE BAR 1
2 12,0094,005 |CUBUK SIKMA ViDASI BAR TIGHTENING SCREW 1
3 12,0095,005 |CUBUK SABITLEME SiSTEMI|BAR FIXING SYSTEM 1
4 12,0096,005 |UST ANA MILi UPPER MAIN AXLE 1
5 12,0097,005 |M5 SOMUN M5 NUT 4
6 03,8002,5,015 |M5X16 VIDA M5X16 SCREW 1
7 03,8002,5,025 |M5X25 VIDA M5X25 SCREW 1
8 03,8872,5,002 |M5 PUL M5 WASHER 2
9 12,0101,005 |SiViC SAB. KUTUGU SWITCH FIXING BEARING BRACKET 1
10 12,0102,005 |SiViC HAREKET KUTUGU |SWITCH MOTION BEARING BRACKET| 1
11 12,0103,005 |YAY SPRING 1
12 12,0104,005 |SOMUN NUT 1
13 12,0105,005 |PEDAL CUBUGU TREADLE BAR 1
14 12,0106,005 |SivViC SWITCH 1
GRUP 5 PEDAL
GROUP 5 TREADLE N e w - t 60H

Sewing Systems




- /
GRUP 6 KESICi SISTEM
ew-rec
GROUP 6 CUTTER SYSTEM

Sewing Systems




SIRA PARCA NO ADET
NO ARTICLE NO PARCA iSMi NAME PIECE
NR ARTIKEL NO ST

1 12,0106,006 [SABITLEME KUTUGU  |FIXED BEARING BRACKET 1
2 12,0107,006 |MiL AXLE 2
3 12,0108,006 [(AGIRLIK WEIGHT 1
4 12,0109,006  |SiVIC PiMi SWITCH PIN 1
5 12,0110,006 |SiVIC SAB.L SWITCH FIX 1. 1
6 12,0111,006 |SiViC SWITCH 1
GRUP 6 KESICI SISTEM
GROUP 6 CUTTER SYSTEM N ew "thH

Sewing Systems




GRUP 7

GROUP 7

KUMAS CEKME SiSTEMi

FABRIC PULL OUT SYSTEM

New-tecH

Sewing Systems




SIRA PARCA NO ADET
NO ARTICLE NO PARCA iSMi NAME PIECE
NR ARTIKEL NO ST

1 12,0115,007 |KUMAS SURUCU FABRIC DRIVER 1
2 12,0116,007 |YAY SPRING 1
3 67.0016.0.004 |5'LIK MANDAGOZU BALL JOINT #5 1
4 12,0131,007 |AYAR BIiLEZiGi ADJUSTMENT SET COLLAR 1
5 03.8002.3.020 |M3X20 VIiDA M3X20 SCREW 1
6 12,0119,007 |SURUCU SABITLEME L DRIVER FIX L 1
7 12,0120,007 |SURUCU HAREKET KOLU DRIVER MOTION CRANK 1
8 03.8872.4.002 |M4 PUL M4 WASHER 2
9 12,0122,007 |M4X8 VIDA M4X8 SCREW 2
10 03.8872.5.002 |M5 PUL M5 WASHER 1
11 03.8002,5,015 |M5X15 VIDA M5X15 SCREW 1
12 12,0125,007 |TARLATAN KORUMA YAYI TARLATAN PROTECTION SPRING 1
13 12,0130,007 |TARLATAN YOLU TARLATAN ROUTE 1
14 12,0132,007 |LASTIK RUBBER 1
GRUP 7 KUMAS CEKME SISTEMI
GROUP 7 FABRIC PULL OUT SYSTEM N ew . t 60”




7l
GRUP 8 TARLATAN GRUBU
ew-tec
GROUP 8 TARLATAN GROUP

Sewing Systems




Sewing Systems

SIRA PARCA NO ADET
NO ARTICLE NO PARCA iSMi NAME PIECE
NR ARTIKEL NO ST

1 12,0127,008 |TARLATAN BORU TARLATAN PIPE 1
2 03.8702.6.005 |M6 SOMUN M6 NUT 2
3 12,0129,008 |DiSK SABITLEME MIiLi [PLATE FIXING AXLE 1
4 12,0130,008 |BILEZIiK SET COLLAR 2
5 12,0131,008 |CAM DiSK GLASS PLATE 2
6 12,0132,008 |TARLATAN iC PLASTIK [TARLATAN INTERIOR RUBBER 1
7 12,0133,008 |M4 VIDA M4 SCREW 2
8 15,0213,008 |ALT BAG. KUTUGU LOWER CONNECTION BEARING BRACKET

GRUP 8 TARLATAN GRUBU

GROUP 8 TARLATAN GROUP N ew - t BCH




146

13241

149

148

136

129

125

154

140

159-1

§

143

122




PART NO. DESCRIPTION

111 Thread Tension Nut

112 Ratchet

113 Spring

114 Cover

115 Tension Discs

116 Tension Post

117 Thread Guide

118 Front Thread Guide

119 Screw-Front Thread Guide Attaching
120 Side Cover

121 Screw-Side Cover Attaching

122 Cover Plate

123 Screw-Cover Plate Attaching

124 Belt Guard

125 Screw-Belt Guard Set

126 Needle Shaft Connection

127 Screw-Needle Connection

128 Eccentric Ball Stud

129 Eccentric Ball Guard

130 Screw-Eccentric Ball Guard Attaching
131 Main Shaft

132 Needle and Feed Eccentric

133 Screw-(Cone Point) Feed Eccentric Set
134 Screw-(Flat) Eccentric Set-Lock
135 Stitch Regulating Collar

136 Screw-Stitch Regulating Collar-Clamp
137 Gear-Skip Stitch Drive

138 Screw-Skip Stitch Drive Gear Set
139 Rib Connection Eccentric

140 Screw-Rib Lever Eccentric Lock
141 Rib Connection Lever

142 Screw-Rib Connecting Lever Clamp
143 Hand Wheel

144 Screw-Handwheel Set (Cup Point)
145 Secrew-Handwheel Set (Cone Point)
146 Needle Shaft

147 Screw-Needle Shaft Clamp

148 Collar-Needle Shaft

149 Screw-Needle Shaft Collar Set
150 Needle Lever

151 Screw-Needle Lever Clamp

152 Needle Clamp

153 Screw-Needle Clamp Attaching

154 Needle



179 180 181 182 183 184 185
» @O o

R 193

158 160 194
% 185 196
@
% é i (3]
161
103 B
L1021 ) — = e 200

164

AR @

208
209 210

I C@

169

173

1783



PART NO.

155
156
157
158
159
160
161
162
163
164
165
166
167
168
169
170
171
172
173
174
175
176
177
178
179
180
181
182
183
184
185
186
187
188
189
190
191
192
193
194
195
196
197
198
199
200
201
202
2073
204
205
206
207
208
209
210

DESCRIPTION

Feed Lever

Rocker Pin Assembly

Collar-Rocker Pin

Screw-Rocker Pin Collar-Clamp

Feed Dog

Screw-Feed Dog-Attaching

Looper Rod

Looper

Screw-Looper Clamp

Nut-Looper Rod-Lock

Looper Rod Carrier

Stud-Looper Rod Carrier

Eccentric Block

Screw-Eccentric Block-Set

Looper Rod Fork

Screw-Looper Road Fork-Clamp
Looper Rod Fork Pin

Screw-Looper Rod Fork Pin-Set
Bearing Case

Bearing

Retaining Ring-Bearing

Stud-Looper Rod Sleeve

Nut-Looper Rod Sleeve Stud

Rib Shaft

Crank-Rib Shaft

Stud-Rib Shaft Crank

Screw-Rib Shaft Crank-Clamp

Rib Shaft Collar-Left

Screw-Rib Shaft Collar-Clamp

Rib Shaft Collar-Right

Screw-Rib Shaft Collar-Clamp
Platten-Left

Platten-Right

Screw-Platten to Bracket-Attaching
Nut-Platten to Bracket Attaching Screw
Platten Bracket-Left

Platten Bracket-Right

Stud-Platten Bracket Pivot
Screw-Platten Bracket Pivot Stud-Set
Spring-Platten Bracket
Screw-Platten Bracket-Limit
Nut-Platten Bracket Limit Screw-Lock
Cylinder

Screw-Cylinder Attaching

Window Plate

Screw-Window Plate Attaching
Screw-Feed Frame-Limit

Nut-Feed Frame Limit Screw=-Lock
Screw-Skip Stitch Compensating
Nut-Skip Stitch Compensating Screw-Lock
Spring Link Assembly

Nut-Spring Link Assembly-Retaining
Screw-Spring Link-Locating

Main Spring

Link Screw-Main Spring

Nut-Main Spring Adjusting

-4-



211 212

ad B g

214
215 213
(-_.W@ = —=
216
? 223 .
aa adr
(P
217
221 222 220

E)'_m w 227
217-1
g 2 225 226 §




PART NO. DESCRIPTION

2511 Shaft-Feed Frame Rocker

212 Screw-Feed Frame Shaft-Set

213 Knee Lifter Rod Shaft

214 Knee Lifter Rod Sleeve

215 Knee Lifter Rod

216 Knee Lifter Rod Sleeve Screw

217 Knee Pedal

218 Screw-Knee Pedal-Lock

219 Lift Arm

220 Screw=Lift Arm Clamp

221 Screw~Lift Arm Limit

222 Nut-Lift Arm Limit Screw-Lock

2213 Knee Lifter Stop Bracket Hook

224 Spring-Knee Lifter Rod-Return

225 Collar-Knee Lifter Rod

226 Screw-Knee Lifter Rod Collar-Set

227 Lever-Skip Regulating

228 Stud-Skip Regulating Lever

229 Spring Washer-Skip Regulating Lever Stud
230 Screw-Skip Regulating Lever Stud-Lock
231 Regulating Dial Assembly

232 Screw-Regulating Dial Assembly Attaching
233 Screw-Dial & Ratchet Assembly-Lock

2134 Regulating Dial Shoe

235 Regulating Fork

236 Pin-regulating Fork-Pivot

237 Support Arm-Cam Roller

2138 Pin-Roller Support Arm-Pivot

239 Screw-Roller Support Arm Pivot Pin-Set
240 Cam Roller

241 Pin-Cam Roller-Support

242 Screw-Cam Roller Support Pin-Set

2413 Skip Eccentric Gear Assembly

244 Carrier Stud-Skip Eccentric Gear

245 Screw-sﬁip Eccentric Gear Carrier Stud-Set
246 Push Rod (1/4")

247 Spring-Push Rod (1/4")

248 Push Rod (3/8")

249 Spring-Push Rod (3/8")



251 252 2585
g <)
256 257 960
%U © @
268
263 265
262 Ve !‘,’@ 266 _—
261 (N
7 % gar .
]
4
270
% t::.-.ﬁ”_ \
=
281
280
275 278 @

272

& % (5] (Do
274

@ 277 284

285

3 o o=

286

&



PART NO.

250
251
252
253
254
255
256
257
258
259
260
261
262
2613
264
265
266
267
268
269
270
271
272
273
274
275
276
277
278
279
280
281
282
283
284

DESCRIPTION

Complete Presserfoot Assembly
Screw-Presserfoot Clamp
Washer-Presserfoot Clamp Screw
Screw-Presserfoot Bridge

Eccentric Pin

Screw-Eccentric Pin Set

Needle Guide

Screw-Needle Guide-Attaching
Holder-Front Guide

Screw-Front Guide Holder-Attaching
Nut-Front Guide Clamp

Front Guide

Shoe-Presser Foot

Pivot Pin-Presserfoot Shoe

Screw-Pivot Pin

Spring-Presserfoot Shoe

Shoe Post

Screw-Presserfoot Shoe Pivot Pin-Set
Chain-0ff Pin

Screw-Chain-0ff Pin Clamp

Swing Plate

Bracket-Swing Plate-Support
Screw-Swing Plate Support Bracket-Attaching
Washer (Lock)-Swing Plate Supp't.Brkt.Screw
Washer (Flat)-Swing Plate Supp't.Brkt.Screw
Stop Plate

Screw-Stop Plate Attaching

Wash-Stop Plate Attaching Screw

Stop Pin Assembly

Screw-Stop Pin=-Lock

Pivot Pin -Swing Plate

Retaining Ring-Swing Plate Pivot Pin
Collar-Swing Plate Pivot Pin
Screw-Swing Plate Pivot Pin Collar-Set
Screw-Swing Plate Pivot Pin-Lock



13




New-tecH

Sewing Systems

YAZICI DIKIS MAKINA SANAYI VE TIC. LTD. STI.

FACTORY:
(FABRIKA)
TEL:

FAX:
E-MAIL:

BRANCH:
(SUBE)

TEL:
FAX:

WAREHOUSE:
(DEPO)
TEL/FAX:

CAKIL MAH. ELBASAN KOY YOLU UZERI
1.KM CATALCA ISTANBUL / TURKEY

+90 212 776 46 41-42-43

+90 212 776 46 48

info@new-tech.com.tr;
marketing@new-tech.com.tr

PERPA iS MERKEZI B BLOK KAT: 5
NO: 279 OKMEYDANI iISTANBUL /
TURKEY

+90 212 210 22 29 — 20 29 — 05 62

+90 212 210 05 66

SUCUZADE MAH. 17.SOK. 13/B
SEYHAN ADANA / TURKEY
+90 322 351 70 05

www.new-tech.com.tr



